Equinox International Ltd

{ Castle Gate Business Park, Portway, Old Sarum, Salisbury, Wiltshire SP4 6QX, United Kingdom
Tel ; +44 (0) 1722 424 000 Fax : +44 (0) 1722 424 001 email: salesiredn.com

CERTIFICATE No/
CERTIFICAT E/BESCHEINIGUNG ZEUGNIS-Nr ORIGINAL
065985
Date : 17/06/15
PURCHASER / BESTELLER CONSIGNEE/EMPFANGER
DAMSTAAL AS
DANMARKSVEJ 28 DAMSTAHL A/ S
SKANDERBORG DANMARKSVEJ 28
DENMARK 8660 SKANDERBORG
DK 23256118 DENMARK
YOQUR ORDER No/ HIRE BESTELLUNG QURWORKS No/ AUFTRAGS-Nr HEAT No/ SCHMELZEN-Nr MILL CERTIFICATE No
530889 /ANS 25772 JOLD 2015897874
DESCRIPTION OF PRODUCT/ PRODUKTBESCHREIBUNG STANDARD/ GRADE OF MATERIAL/ QUALITAT

STAINLESS STL ROLLED EDGE FLAT BAR 304\304L EN1.4301\1.4307 DIN1.4301
EN 10028-7 ASTM A240 ASME SA240

EN 10058 AD-W2 AD-W10 (DIN 50049)

EN10204 3.1 IC-Test Satisfactory

ITEM/ POS. Nr BUNDLE/ BUND LENGTH/LANGE WIDTH/BREITE THICKNESS/STARKE NETT/ NETTO KGS

1 226845 5000 X 30 X 8 495

2 226846 5000 X 40 X 8 559

3 226847 5000 X 60 X 8 598

4 226848 5000 X 60 X 8 580

5 226853 5000 X 100 X 8 470
2702

TOTAL/GESAMT KGS

Die oben bescheinigten Teile aus beiliegendem Abnahmepruefzeugnis B, mit entsprechender Abmessung und Kennzeichnung wurden in der
Fertigung sachgemass umgestempelt Zum Zeichen der Umstempelung wurden die Teile mit EQX: gekennzeichnet. Das

Umsternpeln erfolgt mit Zustimmung des TUV Rheinland AZ V2 - 134

The items listed with the sizes and markings above which come from the attached Mill

Certificate, have been appropriately restamped during processing. The items have been

marked EQX: to show that they have been restamped. The restamping has been carried

out with approval of TUV Rheinland AZ V2 - 134

Released in accordance with Equinox International Ltd Rolled Edge Flat Bar/ Plate Current Standards

: N —
TUV Rhelniand i
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L ; ; " A.Q:D.
REQUIREMENTS o ) ’ B -INTERGRANULAR CORROSIO GRADE .| FINISH
NORMAS" AFLICABLEQ L < | CORROSION INTERGRANULAR “ MATBRIAL . w
EN 10088-2:2005. EN-ISO- 9444-2(7‘hlcknass Tolemnces) B .+" | ENISO 3651-2 e Acx 160| 1.4301 .+ 1D
ASTM A240Ed14/A480Ed14a-ASME SecllA SA240/SA480EI13 e et ASTM-A-262 PRACTICAE ..} Acx 160 TP-304 N1
ASTMA24aEd14/A4eaEd14a-ASME SecI!A SA240/SA480Ed13 T, T . .| ASTM-A-262 FRACTICA E Acx'16071 TP-304L .. '| neg
ey DIMENSIONS . 2 RS R .
. ,-‘.“"' 5 - '« DIMENSIONES . - * . .,". ' '..‘ . .

COIL /'BOX CONTENT -, THIC.KNEss WIDTH LENGTH MARKS |QUANTITY |[TESTN°® L i,
BDBIHA‘ CAJA CONTENIDO i BBP!&OR ANCHO LARGO ', HARCA mzm FROBETA ¥ -
05J0LD 05J0LD ,:.8,000 1541,00 28 1]05J0LD c

CHEMICAL ANALYSIS / COMPOSlCIéN QUIMICA (%)

HEAT N° c .er MmN N a0 e s st
JLD e =" 0,029| 18,208 1,706| 0,080 'B005| 0,031 10,001].+8,371 R

MECHANICALPROPERTIESICARACTERfSTICAS MECANICAS

TEST N* nost Rm . [Rp 02 Rp 1.0 |A50 A5 HRB *,
PRODETA E E N/mm2° | N/mm2 |Nmm2 | % %

REMARKS'/ OBSERVACIONES . g&’ﬂ:ﬁ’fwﬁg ?Ll”ﬁNSIONAL CONTROL
The deliveryis in accordance with the order - S B : R
Temperatura de hipertemple entre 1050 y 11002 C. .
NACE MR0175/ISO 15156-3:2009; NACE MR0103 2012 (Chem & Mech \ . i
only) . k o SATISFACTORY

. '1. 3 B - SATISFACTORIA

i ' . ~Ac Heredia_

_Palfiones, 16 MARZO . 2015
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CLIENTE

“of D EARUM™ ; :
. REINO UNIDO / .
A.O_."D.
REQUIREMENTS ] . INTERGRANULAR connoslo GRADE 1 FiNISH
NORMASAELICASLES - | CORROBION INTERGRANULAR “ MATERIAL N
EN 10088—4 2009 EN-IS0- 9444-2(Thlckness Toreranpss) . Acx 160) 1.4307 . 7
PRI a ‘ ‘ DIMENSIONS : R S
IR ‘' . DIMENSIONES : b - N

COIL/BOX CONTENT THICKNESS WIDTH LENGTH MARKS | QUANTITY |TESTN® . ‘
BOBI)L\‘ CATA CONTENIDO BSP!S?R ANCHO LARGQ MARCA C.ANTIDAD PROBETA .
0540LD 05J0LD l;.ﬂ.ooo 1541,00 24} 1] 0540LD c

CHEMICALANALYSISI COMPOSICION QUIMICA (%)

HEAT N° e cer v N e P s st

REQUIREMENTS . | 17.500 o 8,000

RequiszIG: . '0,030| 19,500) 2,000{ 0400] 10,500 0,045| 0,015| 1,000

JOLD e e 0029 18205 1.706| 00801 005 0,031 0001l B3| [ [T

MECHANICAL PROPERTIES /CARACTERISTICA

S MECANICAS

5| ¢ 346,23

TEST N° mBem - |Rp02 |Rp1.0 |A5
emgeéTA 8 B Nmm2* [ Nimm2  |Nimm2 | %
REQUIREMENTS 520,00 | 200,60{ 240,00 45,00
REQUEBTTOR: OQQ . .

REMARKS / OBSERVACIONES

The defiyefy-is in accordance with the ordef - .

SURFACE AND DIMENSIONAL CONTROL
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INSPECTION CERTIFICATE

ACCORDING TO gy 10204 N 3.1 ':;

Prof Nr.
: -'Inspection No.

F0 2015 897874 "30001"‘-;

Yerzichtet:®

Basteller- cusreser
EQUINOX INTERNATIONAL L ™

Auftrags Nr - .our order'n*

G 181

'Buulluna NF - vour ocder &°
3600/MAR15

BAND(COIL)

Prﬂfwmhnd- Articla

1. 4301/1 4307

Werkmm Nr und u.mzumnd - Watezial n* apd Condition of Dllinw

1D

Werkstoff - Normbez smndard

Endn ar’ lh\:u'hl

'w.l‘k!bq ~ 'nozu Orade

.| Erschmeizun e
'A-AQOD v-rf-g""’ sl procus

F@R - A0 ¥rocess

X5 GRNI 16-10/X2GeNI18-9- Acx - 160 e A
Anfordorunoqn Teckntcal mm—m . ] Jsg;'?nz‘e'lzﬁhnung Rarking
EN 10026-7/7RE’ 100/AD-2000-MERKELATT WerW10 DERL o72yE0 (PED) ENISO-9444-5{ hickness Tolemnoes) S TN - at it
Zelchm d“ Lioforwerks - srana of :!u -umhctunz Shmpdl d“ Slchvontﬂndlgon xnlpockur'l atamp P
. - B 4511 .
Stilckzahi " Abmessung - Dimensions Schmelze Nr Probe Nr P
HeatN Test! ' =
JoLD c
N

. 18,208

0,001

SchmluNr . R . .

Heat N°:~ e ler LV N Nt P s, sl
Anfordarungen NEEEE 8,000
Requirements 0,030 19.500] 2,000{ 0,100] 10,500 0,045\ 0,015 4:000] .
JoL 0,02 706 0,080 8,005 0,031 0471 7

Mechanlsche Elgenschaften = Mechanical Propertles

«Pr. TempfT. ‘[emp. 20°C

ProbeNr. = . 7 - |Prob.-Lags| Abmmun n|Rm: o PRp0Z - [Rp10 TAS [ T T T
Test N° Pos of Test Dinn., Of specimen N[mm2 N/mm2 N/mm2 % .

Anfonmun n | Brefte xDicke | 520,00 210,00 250,00] 45,00

Requlremantﬂs' N W'dth X Thk:km&s 720,00

05J0LD cT 639,59 346,23| 390,15| ' 55,64

g und M

yekisntroe wurden duréhgeftirt: O.8,

and din

Spekiroskopleche idereitMaprifng:
Warmebehandiur: Gihen bel 1050 - 1100*(;

Hoat trogtment:
Und Absehrecken mit Luft. cooling with air.
Die Liok dor B

MWHM\# Iberirintaiios Korroslon gemiles EN (SO 3651-2
The material is resiste, mVnmrconpdon toat according IS0 3681-2
0B, Spoc&nmowldmﬂrymtOK

The defivery.fs in accovdance with iho order
lawed In ugrnment with TOV 80D Industrie Ssrvlce GmbH (02(1933)

Zeugnis ist per EDV ershem. und ohne
Unterschrift glitig geméss E-Norm 10204




